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Carbon Monoxide Poisoning (Adult and Pediatric) 
 CFR and All Provider Levels  
1. Ensure that the scene is safe to enter 
2. Remove the patient from the contaminated environment 
3. ABCs and vital signs 
4. Airway management 
5. Administer oxygen via non-rebreather 
6. Assess for shock and treat as needed 
CFR STOP 

  EMT  
7. Obtain patient’s carbon monoxide level (SpCO) if available 
8. Transport patients with continuous high concentration oxygen to the closest Hyperbaric Center 

(Appendix I: Hospital Specialty Capabilities) for ANY of the following conditions: 
x $V\PSWRPDWLF�SDWLHQW�ZLWK�6S&2�!���� 
x Patients with a high index of suspicion for carbon monoxide poisoning AND any of the 

following symptoms: altered mental status, headache, or syncope 
x 3UHJQDQW�SDWLHQWV�ZLWK�6S&2�!���� 

EMT STOP 
  Paramedic  
12. Perform advanced airway management as needed 
13. Begin cardiac monitoring 
14. Obtain intravascular access 
Paramedic STOP 

  Medical Control Options  
  Key Points / Considerations  
x Transport patients with criteria as determined by the General Operating Procedures to the closest 

appropriate Hyperbaric Center 
x Cyanide poisoning should be considered for patients who have been exposed to smoke from a 

burning substance in an enclosed space 
x Patients shall be transported with continuous high concentration oxygen even if signs and 

symptoms of carbon monoxide poisoning resolve 
x Oxygen saturation (SpO2) obtained from pulse oximetry monitoring is not accurate and may be 

falsely elevated in a patient with carbon monoxide poisoning 
 
 
 
 


	INTRODUCTION
	 The Regional Unified Protocols of New York City include the statewide Basic Life Support Adult and Pediatric Treatment Protocols as the current minimal standards for basic life support (BLS) delivered by Certified First Responders (CFR), and Emergen...
	 Each level provider shall start from the beginning of any given protocol and complete the treatments in the order listed while using good clinical judgment.  EMTs and Paramedics shall complete the treatments and procedures listed before their respec...
	 Standing orders for each provider level follows a colored header with a STOP indicating the end of the respective treatments and procedures for that provider level
	 Definitions of each section are described below
	CFR and All Provider Levels
	1. Standing order treatments start in this section and applies to CFRs and all provider levels
	CFR STOP
	EMT STOP
	Paramedic STOP
	Key Points / Considerations

	Non-Traumatic Cardiac Arrest (Adult)
	CFR and All Provider Levels
	CFR STOP
	6. Request ALS assistance
	7. Continue CPR and AED analysis with minimal interruption of chest compressions
	8. Transport after a total of three (3) cycles of CPR and AED analysis
	EMT STOP
	9. Continue CPR and defibrillation cycles with minimal interruption of chest compressions
	10. If an AED is in place, transition from the AED to an ALS monitor after AED analysis and begin cardiac monitoring.  Use the maximum joule setting possible when defibrillating
	11. Perform needle decompression for a suspected tension pneumothorax (Appendix M: Needle Decompression of Tension Pneumothorax) as needed
	12. Obtain intravascular access
	13. Administer Epinephrine 1 mg IV (10 ml of a 1:10,000 concentration).  Repeat every 3-5 minutes until patient achieves return of spontaneous circulation (ROSC)
	14. Perform advanced airway management after second rhythm analysis
	15. Obtain blood glucose level and treat as needed
	16. If the rhythm is ventricular fibrillation/pulseless ventricular tachycardia, administer one of the following:
	 OPTION A: Amiodarone 300 mg IV
	 OPTION B: Lidocaine 100 mg IV
	17. If on scene and after 20 minutes of ALS treatment, consider contacting OLMC for medical control options if indicated, or for termination of resuscitation
	Paramedic STOP
	Key Points / Considerations
	 Do not interrupt compressions for placement of an advanced airway
	 Minimize interruption in compressions for placement of a mechanical CPR device
	 Do not delay compressions to begin ventilations
	 Do not delay ventilations to connect supplemental oxygen
	 An AED should be placed as soon as possible without interrupting compressions
	 Artifact from vibrations in a moving ambulance may compromise the effectiveness of an AED
	 Maximum joule setting may vary depending on the defibrillator used
	 Consider the possibility of conditions with reversible causes masquerading as PEA/asystole that require immediate treatment
	 Routine use of Calcium Chloride and/or Sodium Bicarbonate in cardiac arrest has not been shown to improve outcomes
	 Calcium Chloride and Sodium Bicarbonate should be given in separate IV lines or separated by a flush of at least 20 ml of crystalloid fluid to prevent precipitation
	 As per AHA, the benefit of double sequential defibrillation for refractory shockable rhythms has not been established

	Non-Traumatic Cardiac Arrest (Pediatric)
	CFR and All Provider Levels
	CFR STOP
	6. Request ALS assistance
	7. Continue CPR and AED analysis with minimal interruption of chest compressions
	8. Transport after a total of three (3) cycles of CPR and AED analysis
	EMT STOP
	9. Continue CPR and defibrillation cycles with minimal interruption of chest compressions
	10. If an AED is in place, transition from the AED to an ALS monitor after AED analysis and begin cardiac monitoring
	11. Obtain intravascular access
	12. Administer Epinephrine 0.01 mg/kg IV (maximum 1 mg) (0.1 ml/kg of a 1:10,000 concentration).  Repeat every 3-5 minutes until patient achieves return of spontaneous circulation (ROSC)
	13. Perform advanced airway management after second rhythm analysis only if unable to provide effective bag valve mask ventilations
	14. If the rhythm is ventricular fibrillation/pulseless ventricular tachycardia:
	14.1   Defibrillate with the following energy settings using appropriately-sized AED/monitor pads:
	 Initial defibrillation: 2 joules/kg
	 Second defibrillation as needed: 4 joules/kg
	 Subsequent defibrillations as needed: 10 joules/kg
	14.2   Administer one of the following medications:
	 OPTION A: Amiodarone 5 mg/kg IV (maximum 300 mg)
	 OPTION B: Lidocaine 1 mg/kg IV (maximum 100 mg)
	15. Obtain blood glucose level (BGL).  If BGL < 60 mg/dl, administer Dextrose 0.5 g/kg IV    (maximum 25 g) using the following concentrations:
	 Age ≤ 1 month: 10% Dextrose
	 Age between 1 month - 14 years: 25% Dextrose
	16. Administer crystalloid fluids 20 ml/kg IV (maximum 2 L)
	Paramedic STOP
	Key Points / Considerations
	 Defibrillation should not be delayed or withheld for any reason
	 If the cardiac monitor is unable to deliver the desired weight-based joule setting, use the closest setting without exceeding the desired setting
	 Do not interrupt chest compressions for placement of an advanced airway
	 Effective bag valve mask ventilation is a reasonable alternative to advanced airway interventions (endotracheal intubation or use of a supraglottic airway) in the management of pediatric cardiac arrests in the out-of-hospital setting
	 Magnesium Sulfate must be diluted prior to administration.  An example method uses Magnesium Sulfate 2 g diluted in 50 ml Normal Saline (final concentration 40 mg/ml).  Agitate the solution prior to withdrawing the desired volume

	Severe Bradycardia (Pediatric)
	CRITERIA
	CFR and All Provider Levels
	1. Begin chest compressions and ventilations as per AHA guidelines
	2. Check for a pulse every two (2) minutes and perform the following:
	 Heart rate is between 60-100 beats/min, ventilate at a rate of 20 breaths/min using a bag valve mask and oxygen. Check for a pulse every one (1) minute
	 Heart rate > 100 beats/min AND patient is adequately breathing (both in rate and volume for age), administer oxygen via non-rebreather mask
	CFR STOP
	3. Request ALS assistance
	4. Transport
	EMT STOP
	5. Begin cardiac monitoring
	6. Obtain intravascular access
	7. Administer Epinephrine 0.01 mg/kg IV (maximum 1 mg) (0.1 ml/kg of a 1:10,000 concentration).  Repeat as needed every 3-5 minutes
	8. If severe bradycardia is caused by an increase in vagal tone or a primary AV block, administer Atropine 0.02 mg/kg IV (minimum 0.1 mg; maximum 0.5 mg)
	9. Perform advanced airway management only if unable to provide effective bag valve mask ventilations
	Paramedic STOP
	Key Points / Considerations
	 Effective bag valve mask ventilation is a reasonable alternative to advanced airway interventions (endotracheal intubation or use of a supraglottic airway) in the management of pediatric patients
	 Consider contacting OLMC for procedural sedation prior to any electrical therapy for conscious patients

	Obstructed Airway (Adult and Pediatric)
	CFR and All Provider Levels
	1. If the patient is conscious and can breathe, cough, speak, or cry; encourage the patient to cough
	2. If the patient is unconscious or cannot breathe, cough, speak, or cry; perform airway maneuvers or CPR, as per current AHA guidelines
	3. ABCs and vital signs
	4. Airway management and appropriate oxygen therapy
	CFR STOP
	5. Request ALS assistance
	6. Transport
	7. Perform obstructed airway maneuvers enroute to the hospital as needed
	EMT STOP
	8. Perform direct laryngoscopy and attempt to remove the foreign body with Magill forceps
	9. Perform advanced airway management as needed
	10. If intubation is confirmed with direct visualization, but unable to ventilate:
	10.1   Note the depth of the endotracheal tube
	10.2   Deflate the endotracheal tube cuff, if using a cuffed tube
	10.3   Advance the endotracheal tube to its deepest depth
	10.4   Return the endotracheal tube to its originally noted depth
	10.5   Re-inflate the endotracheal tube cuff, if using a cuffed tube, and attempt ventilations
	10.6   If unable to effectively ventilate the patient using the above maneuvers, immediately initiate transport
	Paramedic STOP
	Key Points / Considerations

	Respiratory Distress / Respiratory Failure (Adult)
	CRITERIA
	CFR and All Provider Levels
	CFR STOP
	EMT STOP
	Paramedic STOP
	Key Points / Considerations
	 Patients who require supplemental oxygen should receive high concentration oxygen via a non-rebreather mask set at 10-15 liters/min:
	 If a mask is not tolerated by the patient, a nasal cannula set at 6 liters/minute should be used and properly documented
	 There is no reason to withhold high concentration oxygen when required in adult or pediatric patients
	 Patients who are chronically maintained on oxygen and who do not require high concentration oxygen shall be administered oxygen at their prescribed flowrate
	 Nitroglycerin shall not be administered to patients who have used erectile dysfunction medications within the past 72 hours, unless otherwise directed by OLMC

	Respiratory Distress / Respiratory Failure (Pediatric)
	CRITERIA
	CFR and All Provider Levels
	CFR STOP
	EMT STOP
	Paramedic STOP
	Key Points / Considerations

	Altered Mental Status (Adult and Pediatric)
	CFR and All Provider Levels
	1. Assess the scene for potential or actual danger and establish a safe zone, if necessary
	2. ABCs and vital signs
	3. Airway management
	4. Administer oxygen
	5. Assess and treat for an overdose as needed
	CFR STOP
	6. Request ALS assistance
	7. Obtain blood glucose level (BGL)
	8. If BGL < 60 mg/dl AND the patient is conscious AND able to drink without assistance, administer a glucose solution or other sugar containing beverage
	9. Transport
	EMT STOP
	10. Obtain intravascular access
	11. For patients with a glucometer reading < 60 mg/dl, administer Dextrose OR Glucagon as follows.  Repeat as needed if there is no change in symptoms or if symptoms fail to improve significantly:
	 ADULT: Dextrose up to 25 g IV
	 PEDIATRIC: Dextrose 0.5 g/kg IV (maximum 25 g) with the following concentrations:
	 Age ≤ 1 month: 10% Dextrose
	 Age between 1 month – 14 years: 25% Dextrose
	 For ADULT and PEDIATRIC patients, administer Glucagon 1 mg IM/IN if intravascular access is unavailable
	Paramedic STOP
	Key Points / Considerations

	Anaphylaxis / Severe Allergic Reaction (Adult and Pediatric)
	CFR and All Provider Levels
	CFR STOP
	6. Request ALS assistance
	7. Transport
	8. Assess cardiac and respiratory status and if either is abnormal (i.e. severe respiratory distress or shock), administer Epinephrine as follows:
	 Age < 9 years and weight < 30 kg:
	 OPTION A: Epinephrine 0.15 mg IM via syringe, if available
	 OPTION B: Pediatric Epinephrine auto-injector IM
	 Age ≥ 9 years or weight ≥ 30 kg:
	 OPTION A: Epinephrine 0.3 mg IM via syringe, if available
	 OPTION B: Adult Epinephrine auto-injector IM
	9. For continued symptoms, administer an additional age and/or weight-appropriate dose of Epinephrine IM (maximum 2 doses, including Epinephrine dose that was administered by CFR)
	10. For wheezing, administer 0.083% Albuterol Sulfate mixed with 0.02% Ipratropium Bromide nebulized over 5-15 minutes as follows:
	 ADULT:  0.02% Ipratropium Bromide 2.5 ml (1 unit dose) mixed with 0.083% Albuterol Sulfate 3 ml (1 unit dose) nebulized.  Repeat as needed (maximum 3 doses)
	 PEDIATRIC:
	 Age < 6 years: 0.02% Ipratropium Bromide 1.25 ml (0.5 unit dose) mixed with 0.083% Albuterol Sulfate 3 ml (1 unit dose) nebulized.  Repeat as needed  (maximum 3 doses)
	 Age ≥ 6 years: 0.02% Ipratropium Bromide 2.5 ml (1 unit dose) mixed with 0.083% Albuterol Sulfate 3 ml (1 unit dose) nebulized.  Repeat as needed                (maximum 3 doses)
	EMT STOP
	11. Perform advanced airway management as needed
	12. For patients with signs of shock:
	12.1   If not already administered, or for persistent symptoms despite prior administration, administer Epinephrine 0.01 mg/kg IM (maximum 0.3 mg) of a 1:1,000 concentration [maximum 3 doses, including Epinephrine doses administered by BLS and/or CFR]
	12.2   Obtain intravascular access
	12.3   Administer crystalloid fluids 20 ml/kg IV (maximum 2 L)
	13. Administer one of the following:
	 OPTION A: Dexamethasone 0.6 mg/kg IV/IM/PO (maximum 12 mg)
	 OPTION B: Methylprednisolone 1 mg/kg IV/IM (maximum 60 mg)
	14. Administer Diphenhydramine 1 mg/kg IV/IM (maximum 50 mg)
	15. Administer 0.083% Albuterol Sulfate 3 ml (1 unit dose) nebulized over 5-15 minutes.  Repeat as needed (maximum 3 doses)
	16. Monitor vital signs every 5 minutes
	17. Begin cardiac monitoring
	Paramedic STOP
	Key Points / Considerations

	Excited Delirium (Adult and Pediatric)
	CFR and All Provider Levels
	CFR STOP
	EMT STOP
	10. For ADULT patients who are persistently agitated and who present a risk of physical harm to providers, public, or self, administer Midazolam as follows (IM is the preferred route of administration if intravascular access has not been established):
	 OPTION A: Midazolam 0.2 mg/kg IM/IN (maximum 10 mg)
	 OPTION B: Midazolam 0.2 mg/kg IV (maximum 5 mg)
	11. After adequate sedation:
	11.1   Obtain intravascular access
	11.2   Begin cardiac monitoring
	Paramedic STOP
	Key Points / Considerations

	Acute Coronary Syndrome / Suspected Myocardial Infarction / Chest Pain (Adult)
	CFR and All Provider Levels
	1. ABCs and vital signs
	2. Airway management and appropriate oxygen therapy
	3. Place patient in a position of comfort
	4. Administer chewable Aspirin 324 mg PO, if available and trained to do so
	CFR STOP
	5. Request ALS assistance, do NOT delay transport
	6. Transport
	7. If available, assist the patient with their prescribed Nitroglycerin SL for chest pain every 5 minutes as needed (maximum 3 doses) only if the patient’s SBP > 120 mmHg
	EMT STOP
	8. Begin cardiac monitoring
	9. Perform, record and evaluate 12-lead EKG
	10. Transport to the closest appropriate STEMI-PCI Center (Appendix I: Hospital Specialty Capabilities) as needed
	11. Obtain intravascular access
	12. Monitor vital signs every 2-3 minutes
	13. Administer Nitroglycerin 0.4 mg SL every 5 minutes as needed for chest pain only if the patient’s SBP > 120 mmHg
	Paramedic STOP
	Key Points / Considerations
	 Acute coronary syndrome is a term used for any condition brought on by sudden reduced blood flow to the heart
	 Transport patients with criteria as determined by the General Operating Procedures to the closest appropriate STEMI-PCI Center
	 Treat any unstable dysrhythmia prior to initiation of a 12-lead EKG
	 Aspirin should NOT be enteric coated
	 Aspirin shall not be administered to patients with known hypersensitivity to aspirin.  Gastrointestinal complaints are not considered a contraindication
	 Nitroglycerin shall not be administered to patients who have used erectile dysfunction medications within the past 72 hours, unless otherwise directed by OLMC
	 If available, Fentanyl is preferred over morphine for pain management

	Dysrhythmia (Adult)
	CFR and All Provider Levels
	1. ABCs and vital signs
	2. Airway management and appropriate oxygen therapy
	CFR STOP
	3. Request ALS assistance
	4. Transport
	EMT STOP
	5. Begin cardiac monitoring
	6. Assess and treat specific dysrhythmias according to the following sub-protocols:
	 Atrial Fibrillation/Atrial Flutter (Adult)
	 Brady-dysrhythmia (Adult)
	 Supraventricular Tachycardia (Adult)
	 Ventricular Tachycardia with a Pulse / Wide Complex Tachycardia of Uncertain Type (Adult)
	7. Perform, record and evaluate 12-lead EKG
	8. Obtain intravascular access
	9. Monitor vital signs every 2-3 minutes
	Paramedic STOP
	Key Points / Considerations
	 Stable Dysrhythmia:
	 ADULT: Patients with a dysrhythmia NOT associated with signs of hypoperfusion
	 Unstable Dysrhythmia:
	 ADULT: Patients with a dysrhythmia associated with ANY of the following:
	 Hypotension (SBP < 90 mmHg or MAP < 65 mmHg)
	 Altered mental status
	 Consider procedural sedation prior to any electrical therapy for conscious patients
	 When using a monitor for which the maximum joule setting is less than 360 joules, utilize biphasic equivalent synchronized energy settings
	 Further repeated attempts at synchronized cardioversion should be performed using the monitor’s maximum setting if the device cannot deliver more than 200 joules in place of the consecutive joule settings listed in the protocols

	Atrial Fibrillation / Atrial Flutter (Adult)
	1. Unstable Atrial Fibrillation/Atrial Flutter
	1.1   Perform initial synchronized cardioversion using 100 joules
	1.2   Repeat synchronized cardioversion as needed using 200, 300, and 360 joules
	2. Stable Atrial Fibrillation/Atrial Flutter
	2.1   Consider contacting OLMC for medication administration options
	Paramedic STOP
	3. For unstable atrial fibrillation/atrial flutter
	 OPTION A: Administer Amiodarone 150 mg IV (diluted in 100 ml D5W) over 10 minutes
	 OPTION B: Repeat synchronized cardioversion at maximum joule setting
	4. For patients with stable atrial fibrillation/atrial flutter with a persistently elevated heart rate administer one of the following:
	 OPTION A: Crystalloid fluids 10 ml/kg IV
	 OPTION B: Diltiazem 0.25 mg/kg IV slowly over 2 minutes while continuously monitoring blood pressure
	 OPTION C: Amiodarone 150 mg IV (diluted in 100 ml of D5W) over 10 minutes
	Key Points / Considerations

	Brady-Dysrhythmia (Adult)
	1. Unstable Brady-Dysrhythmia (ventricular rate < 50 beats/minute AND signs of shock)
	1.1   Administer Atropine Sulfate 1 mg IV
	1.2   Consider performing, evaluating and recording 12 lead EKG
	1.3   Begin transcutaneous pacing
	2. Stable Brady-Dysrhythmia (ventricular rate < 50 beats/minute without signs of shock)
	2.1   Consider contacting OLMC for medication administration options
	Paramedic STOP
	Key Points / Considerations

	Supraventricular Tachycardia (SVT) (Adult)
	1. Unstable SVT
	1.1   Perform initial synchronized cardioversion using 100 joules
	1.2   Repeat synchronized cardioversion as needed using 200, 300, and 360 joules
	2. Stable SVT
	2.1   Administer Adenosine 6 mg IV rapidly, followed with a crystalloid fluid flush and observe EKG monitor for 1-2 minutes for evidence of cardioversion
	2.2   For persistent SVT, administer Adenosine 12 mg IV rapidly, followed with a crystalloid fluid flush.  Repeat after 1-2 minutes if there is no evidence of cardioversion
	Paramedic STOP
	Key Points / Considerations

	Ventricular Tachycardia with a Pulse / Wide-Complex Tachycardia of Uncertain Type (Adult)
	1. Unstable Ventricular Tachycardia with a Pulse
	1.1   Perform initial synchronized cardioversion using 100 joules
	1.2   Repeat synchronized cardioversion as needed using 200, 300, and 360 joules
	1.3   Administer Amiodarone 150 mg IV (diluted in 100 ml D5W) over 10 minutes
	2. Stable Ventricular Tachycardia with a Pulse administer one of the following:
	 OPTION A: Amiodarone 150 mg IV (diluted in 100 ml D5W) over 10 minutes
	 OPTION B: Lidocaine 1 mg/kg IV (maximum 100 mg) over 2 minutes
	 For persistent stable ventricular tachycardia with a pulse, following the administration of one of the above anti-dysrhythmic medications, administer the other anti-dysrhythmic medication, if available (i.e. if initially administered Amiodarone, the...
	Paramedic STOP
	Key Points / Considerations

	Dysrhythmia (Pediatric)
	CFR and All Provider Levels
	1. ABCs and vital signs
	2. Airway management and appropriate oxygen therapy
	CFR STOP
	3. Request ALS assistance, do NOT delay transport
	4. Transport
	EMT STOP
	5. Begin cardiac monitoring
	6. Assess and treat for severe bradycardia as needed
	7. For stable supraventricular tachycardia, perform vagal maneuvers
	8. For unstable supraventricular tachycardia or ventricular tachycardia with a pulse:
	8.1   Contact OLMC for treatment options
	8.2   Obtain intravascular access
	8.3   Administer crystalloid fluids 20 ml/kg IV (maximum 2 L)
	9. Perform, record and evaluate 12-lead EKG
	10. Monitor vital signs every 2-3 minutes
	Paramedic STOP
	Key Points / Considerations
	 Stable Dysrhythmia:
	 PEDIATRIC: Patients with a dysrhythmia NOT associated with depressed mental status and/or absent peripheral pulses and/or hypotension
	 Unstable Dysrhythmia:
	 PEDIATRIC: Patient with a dysrhythmia associated with ANY of the following:
	 Depressed mental status and absent peripheral pulses
	 Hypotension (systolic blood pressure < 70 mmHg + [2 x age in years])
	 Consider contacting OLMC for procedural sedation prior to electrical therapy for conscious patients
	 High concentration oxygen should be used in pediatric patients
	 If the cardiac monitor is unable to deliver the desired weight-based joule setting, use the closest setting without exceeding the desired setting

	Obstetric Emergencies
	CFR and All Provider Levels
	1. ABCs and vital signs
	2. Airway management and appropriate oxygen therapy
	3. Check for crowning if the mother is having contractions, the urge to push, or has the sensation of having a bowel movement.  If crowning is present, prepare for imminent delivery
	4. If delivery has begun, treat appropriately
	5. If delivery is not imminent, place the patient in a LEFT lateral recumbent position
	6. Assess for shock and treat as needed
	CFR STOP
	7. Request ALS assistance if delivery is imminent or for any special emergency childbirth considerations
	8. For vaginal bleeding in pregnancy:
	 Place dressings over the vagina to help estimate the quantity of blood loss
	 If the patient is immediately post-partum, massage the mother’s abdomen over the uterus
	9. Transport
	EMT STOP
	10. Obtain intravascular access for patients with severe pre-eclampsia, eclampsia or post-partum hemorrhage
	11. For patients with eclampsia (i.e. seizures secondary to elevated blood pressures during pregnancy), administer Magnesium Sulfate 4 g IV (diluted in 50-100 ml Normal Saline) over       10 minutes
	Paramedic STOP
	Key Points / Considerations
	 Consider supine hypotension syndrome as a cause of shock
	 Severe pre-eclampsia is when pregnant patients have BOTH of the following conditions:
	 Systolic blood pressure ≥ 160 mm Hg OR a diastolic blood pressure ≥ 110 mm Hg
	 Symptoms of a headache, visual disturbances, pulmonary edema or lower extremity edema
	 Eclampsia and pre-eclampsia do not occur prior to 20 weeks of gestation
	 Eclampsia and pre-eclampsia may occur up to one (1) month post-partum

	Emergency Childbirth
	CFR and All Provider Levels
	1. ABCs and vital signs
	2. Airway management and appropriate oxygen therapy
	3. If the patient is in active labor, visually inspect the vagina for bulging or crowning
	4. If delivery is imminent, proceed as follows:
	4.1   Apply gentle pressure against the delivering newborn’s head to prevent tearing of the perineum
	 DO NOT apply pressure to the soft spots (fontanels)
	 Support the bony parts of the head as it presents
	4.2   As the head presents, gently clear the airway of secretions using the bulb syringe as follows:
	 Depress the bulb syringe prior to insertion
	 Suction the mouth first by inserting the syringe no more than 1.5 inches into the newborn’s mouth
	 Suction the nose by inserting the syringe no more than 0.5 inches into the newborn’s nose
	4.3   Support the head and chest as the newborn delivers
	4.4   Repeat suctioning as necessary prior to spontaneous or stimulated respirations
	4.5   Gently guide the head downward until the shoulder appears.  Deliver the other shoulder with gentle upward traction
	4.6   Thoroughly but rapidly dry the newborn with a clean, dry towel
	5. Delay clamping of the umbilical cord for up to one (1) minute after uncomplicated delivery, if safe to do so.  Cut the umbilical cord by performing the following:
	5.1   Place the first clamp 8-10 inches from the newborn
	5.2   Place the second clamp 3 inches from the first clamp toward the mother
	5.3   Cut between the clamps and check both ends for bleeding.  If continuous bleeding is seen from either end of the cord, add a second clamp to the bleeding end
	5.4   If umbilical clamps are not available, tie the umbilical cord with gauze at the same landmarks, but DO NOT cut the cord
	6. Wrap the newborn in a dry, warm blanket/towel with a layer of foil or plastic wrap over the blanket/towel, or use a commercial infant swaddler, if available.  Do not use foil alone
	7. Cover the newborn’s scalp with a warm covering
	8. Assess the mother for shock and treat as needed
	9. Assess for postpartum hemorrhage and treat as needed
	10. Place newborn on mother’s chest, if safe to do so
	11. Assess and treat newborn appropriately as indicated
	CFR STOP
	12. Request ALS assistance if delivery is imminent.  Do not delay transport if delivery is not imminent or to wait for the placenta to deliver
	13. Transport
	14. If miscarriage or stillbirth occurs, bring all fetal material to the hospital with the mother. If the viability of the fetus is uncertain, begin neonatal resuscitation
	15. Special Considerations:
	15.1   Breech Presentation
	 Place the mother in a face-up position with hips elevated
	 Support the newborn’s thorax during delivery
	 Be prepared as a full delivery may occur
	 If the head does not deliver immediately:
	 Place sterile, gloved fingers between the newborn’s face and the wall of the birth canal to establish an air passageway.  This position must be maintained until the head delivers
	 Fetal body should be supported at or below the angle of the birth canal.  Presenting parts should not be raised upward
	 Do not apply traction while the newborn is in the birth canal
	15.2   Prolapsed Cord
	 Place the mother in a knee to chest position
	 Encourage the mother not to push
	 If the cord is not pulsating, place sterile, gloved fingers into the birth canal and push the head back 1-2 inches towards the cervix until the cord begins to pulsate
	 Wrap saline-moistened, sterile dressings around the cord
	 Do not attempt to insert the cord back into the birth canal
	 The cord should be continuously monitored for the presence of a pulse
	 This position will most likely need to be maintained during transport to allow for umbilical blood circulation
	15.3   Nuchal Cord
	 If the umbilical cord is loose enough, gently slip it over the newborn’s head immediately
	 If the umbilical cord is wrapped tightly around the neck such that it prevents manipulation, place two clamps on the cord and cut between the clamps
	15.4   Intact (not ruptured) Amniotic Sac
	15.5   Shoulder Dystocia (wedged shoulders)
	 Encourage the mother not to push
	 Place the mother in a knee to chest position. This may require having providers assist the mother to maintain a hyperflexed position of the legs (McRoberts maneuver)
	 Place the mother in Trendelenburg position or place the head of the bed lower than the legs
	 Apply firm, steady suprapubic pressure.  Avoid fundal pressure as this will worsen the condition
	 If these maneuvers fail to deliver the newborn, reposition the mother on her hands and knees
	 Guide the head downward to aid in the delivery of the upper shoulder
	15.6   Multiple Births
	 Deliver each birth accordingly, making sure to tie each umbilical cord between births
	 Clamp and cut the cord of the first newborn prior to the next birth
	 If the second birth does not occur within 10 minutes, begin transport
	EMT STOP
	Paramedic STOP
	Key Points / Considerations
	 Consider supine hypotension syndrome as a cause of shock
	 Newborns are subject to rapid heat loss and must be kept warm and dry
	 Miscarriage usually occurs at less than 20 weeks of gestation.  Begin resuscitative efforts of the newborn if the gestational period is unknown
	 The turtle sign is when the newborn’s head retracts back into the vagina, and is an indication of shoulder dystocia
	 It is no longer suggested to perform aggressive suctioning of the newborn when meconium is present
	 Do not aggressively suction premature newborns

	Neonatal Care / Resuscitation
	CRITERIA
	CFR and All Provider Levels
	1. Warm, dry and stimulate the neonate
	One (1) Minute After Birth
	2. Assess neonate and if there is poor respiratory effort or poor tone, stimulate breathing by rubbing the lower back and gently flicking the soles of the feet
	3. Ventilate at a rate of 40-60 breaths/min with room air, if the neonate has ANY of the following:
	 Persistent central cyanosis
	 Respiratory rate < 30 breaths/min
	 Heart rate < 100 beats/min
	Two (2) Minutes After Birth
	4. Assess the neonate’s heart rate and perform the following:
	 Heart rate > 100 beats/min and the newborn has good respiratory effort, continue with supportive care
	 Heart rate is between 60-100 beats/min OR there is poor respiratory effort, continue ventilations
	 Heart rate < 60 beats/min after 30 seconds of providing ventilations, start compressions while continuing ventilations in a 3:1 compression to ventilation ratio
	5. Reassess neonate every one minute and perform the following:
	 If the heart rate > 60 beats/min, do not perform chest compressions and continue ventilating at a rate of 40–60 breaths/min
	 Provide supplemental oxygen, but do not perform ventilations or compressions, when ALL of the following are present:
	 Respiratory rate > 30 breaths/min
	 Heart rate > 60 beats/min
	 Absence of central cyanosis
	CFR STOP
	6. Request ALS assistance
	7. Determine APGAR scores at one (1) minute and five (5) minutes after birth (Appendix K: APGAR Scoring System)
	8. Transport while keeping the neonate warm
	9. If possible, obtain oxygen saturation on neonate’s right hand, and administer oxygen via non-rebreather mask if SpO2 is below its predicted value as follows:
	 If neonatal pulse oximetry is not available, administer oxygen via non-rebreather mask if the neonate has central cyanosis or is in respiratory distress
	EMT STOP
	10. Begin cardiac monitoring
	11. Perform advanced airway management if unable to provide effective bag valve mask ventilations
	12. Do not delay transport for advanced airway management
	13. If transport is delayed and the neonate is in cardiac arrest with a heart rate < 60 beats/min OR if assisted ventilations are required:
	13.1   Obtain intravascular or intraosseous access
	13.2   Administer Epinephrine 0.01 mg/kg IV (0.1 ml/kg of a 1:10,000 solution) every 3-5 minutes as needed
	13.3   Obtain blood glucose level via heel stick.  If BGL < 40 mg/dl, administer Dextrose 10% 0.5 g/kg IV via syringe
	13.4   Administer crystalloid fluids 10 ml/kg IV
	Paramedic STOP
	Key Points / Considerations
	 Cardiopulmonary resuscitation in a neonate is performed with chest compressions and ventilations in a 3:1 ratio at a rate of 120 per minute (90 compressions, 30 ventilations)
	 Spontaneous respirations should begin within 30 seconds after birth
	 Reposition the airway if unable to ventilate the neonate
	 Each ventilation should be administered gently over one second per respiratory cycle, ensuring that the chest rises with each ventilation
	 Neonates are subject to rapid heat loss and must be kept warm and dry
	 Do not delay transport or resuscitation in order to obtain an APGAR Score
	 The proximal tibia is the only site acceptable for intraosseous access in the neonate
	 Heart rate in neonates is best assessed at the abdomen or the umbilical stump
	 Acrocyanosis (cyanosis of the hands and feet) is a common finding in neonate.  If this is present, ensure that the neonate is warm and dry

	Asthma / COPD / Wheezing (Adult and Pediatric)
	CFR and All Provider Levels
	CFR STOP
	7. For ADULT and PEDIATRIC patients (age ≥ 2 years or age ≥ 18 months with a history of Albuterol use), administer 0.02% Ipratropium Bromide mixed with 0.083% Albuterol Sulfate nebulized over 5-15 minutes as follows:
	 ADULT: 0.02% Ipratropium Bromide 2.5 ml (1 unit dose) mixed with 0.083% Albuterol Sulfate 3 ml (1 unit dose) nebulized.  Repeat as needed (maximum 3 doses)
	 PEDIATRIC:
	 Age < 6 years: 0.02% Ipratropium Bromide 1.25 ml (0.5 unit dose) mixed with 0.083% Albuterol Sulfate 3 ml (1 unit dose) nebulized.  Repeat as needed (maximum             3 doses)
	 Age ≥ 6 years: 0.02% Ipratropium Bromide 2.5 ml (1 unit dose) mixed with 0.083% Albuterol Sulfate 3 ml (1 unit dose) nebulized.  Repeat as needed (maximum             3 doses)
	8. Transport
	 Initiate transport after starting nebulizer treatment
	 Do not delay transport to complete medication administration
	9. For ADULT patients with persistent respiratory distress, begin continuous positive airway pressure (CPAP) therapy (Appendix N: Continuous Positive Airway Pressure Therapy), if available
	10. For patients who are in severe respiratory distress/respiratory failure and/or shock, administer Epinephrine as follows:
	 Age < 9 years and weight < 30 kg:
	 OPTION A: Epinephrine 0.15 mg IM via syringe, if available
	 OPTION B: Pediatric Epinephrine auto-injector IM
	 Age ≥ 9 years or weight ≥ 30 kg:
	 OPTION A: Epinephrine 0.3 mg IM via syringe, if available
	 OPTION B: Adult Epinephrine auto-injector IM
	EMT STOP
	11. For ADULT and PEDIATRIC patients (age ≥ 2 years or age ≥ 18 months with a history of Albuterol use), administer 0.083% Albuterol Sulfate 3 ml (1 unit dose) nebulized over 5-15 minutes.  Repeat as needed (maximum 3 doses)
	12. For patients with persistent symptoms:
	12.1   Obtain intravascular access
	12.2   For ADULT patients, administer Magnesium Sulfate 2 g IV (diluted in 50-100 ml Normal Saline) over 10 minutes
	12.3   For ADULT and PEDIATRIC patients ≥ 2 years old, administer one of the following:
	 OPTION A: Dexamethasone 0.6 mg/kg IV/IM/PO (maximum 12 mg)
	 OPTION B: Methylprednisolone 1 mg/kg IV/IM (maximum 60 mg)
	13. For patients who are in severe respiratory distress/respiratory failure and/or shock:
	13.1   Perform advanced airway management as needed
	13.2   If not already administered, or for persistent symptoms despite prior administration, administer Epinephrine 0.01 mg/kg IM (maximum 0.3 mg) of a 1:1,000 concentration [maximum 2 doses, including Epinephrine administered by BLS.  Multiple Epinep...
	14. Monitor vital signs every 5 minutes
	15. Begin cardiac monitoring
	Paramedic STOP
	 OPTION A: Dexamethasone 0.6 mg/kg IV/IM/PO (maximum 12 mg)
	 OPTION B: Methylprednisolone 1 mg/kg IV/IM (maximum 60 mg)
	Key Points / Considerations
	 Epinephrine should be used with caution in patients with COPD
	 A silent chest is an ominous sign that indicates respiratory failure and arrest are imminent
	 Under standing orders, ALS may administer a total of 2 doses of Epinephrine, if it was not previously administered by BLS
	 IV formulation of Dexamethasone may be administered orally (PO)
	 Administration of steroids via IV shall be performed slowly over 2 minutes
	 When administering steroids to pediatric patients, Dexamethasone is preferred over Methylprednisolone

	Stridor / Croup / Epiglottitis (Pediatric)
	CFR and All Provider Levels
	CFR STOP
	7. Request ALS assistance if the patient is unconscious
	8. Transport
	EMT STOP
	9. For a child with stridor at rest, administer Epinephrine as follows:
	 OPTION A: L-Epinephrine 3 mg (3 ml of a 1:1,000 concentration) nebulized
	 OPTION B: 2.25% Racemic Epinephrine 0.5 ml mixed with 3 ml Normal Saline nebulized
	10. Obtain intravascular access
	11. For pediatric patients age ≥ 2 years, administer one of the following medications for ANY of the following conditions: stridor at rest, respiratory distress, or persistent barky cough:
	 OPTION A: Dexamethasone 0.6 mg/kg IV/IM/PO (maximum 12 mg)
	 OPTION B: Methylprednisolone 1 mg/kg IV/IM (maximum 60 mg)
	12. If there is clinical concern for Epiglottitis, do NOT attempt advanced airway management and ventilate using a bag valve mask
	Paramedic STOP
	13. For pediatric patients age < 2 years, administer one of the following medications for ANY of the following conditions: stridor at rest, respiratory distress, or persistent barky cough:
	 OPTION A: Dexamethasone 0.6 mg/kg IV/IM/PO (maximum 12 mg)
	 OPTION B: Methylprednisolone 1 mg/kg IV/IM (maximum 60 mg)
	Key Points / Considerations

	Heat Emergencies (Adult and Pediatric)
	CFR and All Provider Levels
	1. ABCs and vital signs
	2. Airway management and appropriate oxygen therapy
	3. Move the patient to a cooler environment, if possible
	4. Remove outer clothing
	5. Place in recovery position
	6. Assess for shock and treat as needed
	7. If the patient is conscious and able to drink without assistance, provide water if available
	CFR STOP
	8. If the patient has altered mental status:
	8.1   Obtain blood glucose level and treat as needed
	8.2   Request ALS assistance
	9. Cool the patient rapidly if they have hot, flushed and dry skin
	10. Transport
	EMT STOP
	11. Obtain intravascular access
	12. Administer crystalloid fluids 20 ml/kg IV (maximum 2 L)
	Paramedic STOP
	Key Points / Considerations
	 Do not aggressively lower body temperature since this may induce shivering
	 Cooling of the patient should NOT delay transport
	 Patients who are experiencing a heat emergency with signs of shock should be treated and transported rapidly
	 Special populations who are at high risk for adverse outcomes:
	 Elderly patients
	 Patients with comorbidities, on diuretics, or psychiatric medications
	 Athletes

	Cold Emergencies (Adult and Pediatric)
	CFR and All Provider Levels
	1. ABCs and vital signs
	2. Airway management and appropriate oxygen therapy
	3. Move the patient to a warmer environment, if possible
	4. If the patient is conscious and able to drink without assistance, provide warm beverages if available
	5. Special Considerations:
	5.1   Localized Cold Injury:
	 Remove clothing and jewelry from affected area(s)
	 Protect affected area(s) from pressure, trauma, and friction; wrap area in dry, bulky dressings.  If affected, wrap digits individually
	5.2   Generalized Hypothermia:
	 When evaluating a patient with generalized hypothermia, assess central pulses for one minute if not immediately palpable and perform resuscitation if indicated
	 Dry the patient and gently remove any wet clothing and jewelry
	 If available, place heat packs in the patient’s groin area, lateral chest and neck
	 Wrap the patient in dry blankets
	CFR STOP
	6. If the patient has altered mental status:
	6.1   Obtain blood glucose level and treat as needed
	6.2   Request ALS assistance
	7. Transport
	EMT STOP
	8. Perform advanced airway management as needed
	9. Begin cardiac monitoring
	10. Perform, record and evaluate EKG rhythm
	11. Obtain intravascular access
	12. Administer crystalloid fluids (warmed, if available) 20 ml/kg IV (maximum 2 L)
	Paramedic STOP
	Key Points / Considerations
	 Generalized Hypothermia
	 Vital signs may be extremely depressed and difficult to obtain
	 Patients with hypothermic immersion may remain viable with prolonged exposures
	 Head coverings effectively reduce heat loss
	 Rough handling may precipitate cardiac dysrhythmias and/or cardiac arrest
	 Use caution with heat packs to prevent burns, particularly with unconscious patients
	 Localized Hypothermia
	 Do NOT rub affected area(s) or break blisters

	Poisoning (Adult and Pediatric)
	CFR and All Provider Levels
	2. ABCs and vital signs
	3. Airway management and appropriate oxygen therapy
	4. If an opioid overdose is suspected, treat as needed
	5. Assess for shock and treat as needed
	6. Special Considerations:
	6.1   Ingestion: Do not induce vomiting or attempt to neutralize the substance
	6.2   Inhalation: Ensure that the scene is safe prior to entering and treating the patient; remove the patient from the contaminated environment
	6.3   Absorption:
	 Take precautions to avoid contamination
	 Remove contaminated clothing
	 Brush off any dry agents or blot any excess liquid agents from the skin
	 Irrigate the area with clean fluid as tolerated until transport
	 Treat any wounds similar to burns with sterile, saline-moistened dressings
	6.4   Envenomation:
	 Do NOT attempt to capture the envenomating animal or attempt to remove the venom
	 Assess for signs of anaphylaxis and treat as needed
	6.4.1   Insect Stings:
	 If insect debris is obviously seen, attempt to remove debris by scraping with a firm-edged card, if available
	 Cover with sterile dressing
	 Apply cold compress
	6.4.2   Marine:
	 Remove bristles by patting area with adhesive tape and then wipe with alcohol
	 Remove stinging spine
	 Cover with sterile dressing
	6.4.3   Snakebite:
	 Keep affected site(s) lower than heart as tolerated
	 Cover site(s) with sterile dressing
	 Stabilize the area and restrict patient activity
	CFR STOP
	7. If the patient has altered mental status:
	7.1   Obtain blood glucose level and treat appropriately as needed
	7.2   Request ALS assistance
	8. Special Considerations:
	8.1   Inhalation: Obtain carbon monoxide level (SpCO), if available
	8.2   Envenomation: Request ALS assistance but do NOT delay transport
	9. Transport to closest Venomous Bite Center (Appendix I: Hospital Specialty Capabilities) as needed
	EMT STOP
	10. Perform advanced airway management as needed
	11. Obtain intravascular access
	12. Begin cardiac monitoring
	Paramedic STOP
	Key Points / Considerations
	 Transport patients with envenomation as determined by the General Operating Procedures to the closest appropriate Venomous Bite Center
	 Maintain scene safety including concerns for ambient hazardous materials
	 Utilize appropriate personal protective equipment (PPE)
	 Document the name of the substance(s) involved, the amount taken, and the time and duration of exposure
	 Attempt to obtain information about the product from the container label.  If possible, bring the product and its container with the patient to the hospital

	Overdose (Adult and Pediatric)
	CFR and All Provider Levels
	2. ABCs and vital signs
	3. Airway management
	4. Administer oxygen
	5. If an opioid overdose is suspected AND the patient’s respiratory rate is inadequate, administer Naloxone IN via mucosal atomizer device (MAD), if available as follows:
	 ADULT: Naloxone 1 mg IN in each nostril (cumulative dose 2 mg).  Repeat as needed after 5 minutes if there is no improvement in symptoms (final cumulative dose 4 mg)
	 PEDIATRIC: Naloxone 0.5 mg IN in each nostril (cumulative dose 1 mg).  Repeat as needed after 5 minutes if there is no improvement in symptoms (final cumulative dose 2 mg)
	6. Assess for shock and treat as needed
	7. Do not induce vomiting for ingested substances
	CFR STOP
	8. If the patient has altered mental status:
	8.1   Obtain blood glucose level and treat appropriately as needed
	8.2   Request ALS assistance
	9. If an opioid overdose is suspected AND the patient’s respiratory rate is inadequate, administer Naloxone IN via MAD as follows:
	 ADULT: Naloxone 1 mg IN in each nostril (cumulative dose 2 mg).  Repeat as needed after 5 minutes if there is no improvement in symptoms (final cumulative dose 4 mg)
	 PEDIATRIC: Naloxone 0.5 mg IN in each nostril (cumulative dose 1 mg).  Repeat as needed after 5 minutes if there is no improvement in symptoms (final cumulative dose 2 mg)
	10. Transport
	EMT STOP
	11. Perform advanced airway management as needed
	12. Obtain intravascular access
	13. For symptomatic patients with suspected cardiac medication overdose treat as needed
	14. If an opioid overdose is suspected AND the respiratory rate is inadequate, administer Naloxone as follows:
	 ADULT: Titrate Naloxone in 0.5 mg increments IV/IM/IN (maximum 4 mg) as needed to response
	 PEDIATRIC: Titrate Naloxone in 0.5 mg increments IV/IM/IN as needed to response according to age as follows:
	 Age < 2 years: Maximum 1 mg
	 Age ≥ 2 years: Maximum 2 mg
	15. Begin cardiac monitoring
	Paramedic STOP
	16. Administer Diphenhydramine 1 mg/kg IV/IM (maximum 50 mg) for dystonic reaction from suspected antiemetic, antipsychotic, or antidepressant medications
	17. Administer Sodium Bicarbonate 1 mEq/kg IV (maximum 44 mEq) for prolonged QTc > 450 ms or QRS > 100 ms from suspected antidepressant medications
	18. For suspected sympathomimetic overdose (e.g. cocaine, amphetamines), administer one of the following:
	 OPTION A: Midazolam 0.2 mg/kg IV/IN/IM (maximum 5 mg)
	 OPTION B: Lorazepam 0.1 mg/kg IV/IN/IM (maximum 2 mg)
	 OPTION C: Diazepam 0.2 mg/kg IV/IN/IM (maximum 5 mg)
	Key Points / Considerations
	 Document the name of the substance(s) involved, the amount taken, and the time and duration of exposure
	 Attempt to obtain information about the product from the container label.  If possible, bring the product and its container with the patient to the hospital
	 CFRs and EMTs may administer a maximum of two (2) Naloxone doses as described in their respective protocol sections
	 If approved by an agency Medical Director, Naloxone Nasal Spray 4 mg (0.1 ml) IN in one nostril may be substituted for the above Naloxone IN doses for both adult and pediatric patients
	 Naloxone relative contraindications:
	 Cardiopulmonary arrest
	 Active seizure
	 Evidence of nasal trauma, nasal obstruction, or epistaxis

	Seizures (Adult and Pediatric)
	CFR and All Provider Levels
	1. Protect the patient from injury
	2. ABCs and vital signs
	3. Perform airway management with the following special considerations:
	 Position the patient to maintain airway patency
	 Do not attempt placement of OPA during convulsions
	 Consider use of NPA during active seizures, if available
	4. Administer oxygen
	5. Avoid unnecessary or excessive restraint
	6. Treat injuries as needed
	CFR STOP
	7. Obtain blood glucose level and treat as needed
	8. Request ALS assistance for ongoing seizures at time of patient contact
	9. Transport
	EMT STOP
	10. For patients experiencing generalized seizures that are ongoing or recurring AND if the patient is actively seizing, administer one of the following:
	 OPTION A: Midazolam 0.2 mg/kg IV/IN/IM (maximum 5 mg).  Repeat as needed after          5 minutes (maximum cumulative dose 10 mg)
	 OPTION B: Lorazepam 0.1 mg/kg IV/IN/IM (maximum 2 mg).  Repeat as needed after          5 minutes (maximum cumulative dose 4 mg)
	 OPTION C: Diazepam 0.2 mg/kg mg IV (maximum 5 mg) slowly over 1 minute.  Repeat as needed after 5 minutes (maximum cumulative dose 10 mg)
	11. Perform advanced airway management as needed
	12. Obtain intravascular access
	13. Begin cardiac monitoring
	Paramedic STOP
	Key Points / Considerations

	Severe Sepsis and Septic Shock (Adult and Pediatric)
	CRITERIA
	CFR and All Provider Levels
	1. ABCs and vital signs
	2. Administer oxygen
	CFR STOP
	3. Obtain blood glucose level and treat as needed
	4. Request ALS assistance
	5. Transport
	EMT STOP
	6. Perform advanced airway management as needed
	7. Begin cardiac monitoring
	8. Perform, record and evaluate EKG rhythm
	9. For adult patients, obtain intravascular access via either large bore IV or IO.  Consider intraosseous access for pediatric patients if needed
	10. Administer crystalloid fluids 20 ml/kg IV
	11. For ADULT patients who remain in shock after the initial 20 ml/kg IV bolus, administer one of the following to maintain SBP > 90 mmHg or MAP > 65 mmHg:
	 OPTION A: Additional crystalloid fluids 20 ml/kg IV (cumulative fluid bolus 40 ml/kg)
	 OPTION B: Norepinephrine 2 mcg/min continuous IV infusion (maximum 20 mcg/min).  Titrate as needed every 3-5 minutes
	 OPTION C: Epinephrine 10 mcg IV over 1 minute.  Repeat as needed every 3-5 minutes
	11. Monitor vital signs every 2-3 minutes
	Paramedic STOP
	Key Points / Considerations

	Undifferentiated Shock (Adult)
	CRITERIA
	CFR and All Provider Levels
	CFR STOP
	5. Obtain blood glucose level and treat as needed
	6. Request ALS assistance
	7. Transport
	EMT STOP
	Paramedic STOP
	Key Points / Considerations

	Stroke [Cerebrovascular Accident (CVA)] (Adult and Pediatric)
	CFR and All Provider Levels
	CFR STOP
	EMT STOP
	5. Do NOT delay transport
	6. Begin cardiac monitoring
	7. Obtain intravascular access
	Paramedic STOP
	Key Points / Considerations

	Abdominal Pain / Severe Nausea / Severe Vomiting (Adult and Pediatric)
	CFR and All Provider Levels
	CFR STOP
	EMT STOP
	8. Obtain intravascular access
	9. Monitor vital signs every 5 minutes
	10. For patients age ≥ 6 months with severe nausea and/or vomiting, administer Ondansetron        0.1 mg/kg PO/IV/IM (maximum 8 mg)
	Paramedic STOP
	Key Points / Considerations
	 IV formulation of Ondansetron may be administered orally (PO)
	 Ondansetron has been associated with prolongation of the QT interval, possibly resulting in Torsades de Pointes.  Considerations for Ondansetron administration:
	 Do not administer to patients with a personal or family history of QT prolongation
	 Cautious use in patients with either a cardiac history or in those patients who take medications known to cause QT prolongation
	 Begin cardiac monitoring and obtain a 12-lead EKG for possible detection of prolonged QT or possible cardiac etiology of symptoms

	Hyperglycemia (Adult and Pediatric)
	CFR and All Provider Levels
	1. ABCs and vital signs
	2. Airway management and appropriate oxygen therapy
	3. Evaluate and treat for shock as needed
	CFR STOP
	EMT STOP
	6. Perform advanced airway management as needed
	7. Obtain intravascular access for patients with any of the following:
	 BGL > 300 mg/dl AND any of the following conditions: altered mental status, tachypnea, or signs of dehydration
	 BGL > 500 mg/dl
	 Glucometer reading of “high”, “HI”, or “check ketones”
	8. If intravascular access was obtained, administer crystalloid fluid 20 ml/kg IV (maximum 1 L)
	9. Begin cardiac monitoring
	Paramedic STOP
	Key Points / Considerations
	 Document the amount of crystalloid fluids administered

	Decompression Sickness (Adult and Pediatric)
	CFR and All Provider Levels
	1. ABCs and vital signs
	2. Airway management
	3. Administer oxygen
	4. Assess for shock and treat as needed
	CFR STOP
	5. Transport patients with any of the following signs and symptoms of decompression sickness after diving AND their companion divers to the closest Hyperbaric Center (Appendix I:Hospital Specialty Capabilities):
	 Neurologic: abnormal gait, dizziness, extremity weakness/numbness
	 Cardiac/Respiratory: chest pain, difficulty breathing, hypoxia
	 Gastrointestinal: abdominal pain, nausea, vomiting
	 Musculoskeletal: joint/muscle pain, painful range of motion
	 Skin: rashes or itching
	EMT STOP
	Paramedic STOP
	Key Points / Considerations
	 Transport patients as determined by the General Operating Procedures to the closest appropriate Hyperbaric Center
	 Bring the patient’s dive computer/dive watch, if available
	 If possible, obtain the following information regarding the dive:
	 Specific information for the dive(s) including:
	 Maximum depth
	 Total time spent underwater
	 Bottom time
	 Time of ascension to the surface
	 Mixture of compressed gases used during the dive(s)
	 Any improvement of symptoms since ascension to the surface
	 Time since last dive was completed and any air travel history since the last dive

	General Pain Management (Adult and Pediatric)
	CRITERIA
	CFR and All Provider Levels
	CFR STOP
	EMT STOP
	1. Begin cardiac and pulse oximetry monitoring
	2. Obtain intravascular access
	3. Monitor vital signs every 5 minutes
	4. Administer one of the following, as available:
	 OPTION A: Morphine 0.1 mg/kg IV/IM (maximum 10 mg), for patients with                       SBP > 110 mmHg
	 OPTION B: Fentanyl 1 mcg/kg IV/IM/IN (maximum 100 mcg).  For persistent severe pain, repeat after 10 minutes (maximum cumulative dose 200 mcg)
	 OPTION C: ADULT: Ketorolac 10 mg IV/IM.  Administration of an additional opioid analgesic (OPTION A or OPTION B) may be considered for persistent severe pain
	 OPTION D: PEDIATRIC: Acetaminophen 15 mg/kg PO (maximum 650 mg)
	5. Transport
	Paramedic STOP
	Key Points / Considerations

	Procedural Sedation (Adult and Pediatric)
	CRITERIA
	CFR and All Provider Levels
	CFR STOP
	EMT STOP
	Paramedic STOP
	Key Points / Considerations
	Vaccine Administration (Adult and Pediatric)
	INTRODUCTION

	 This protocol is to be used at the discretion of an agency Medical Director under the auspices of an Executive Order
	CFR and All Provider Levels
	CFR STOP
	1. Assess patient for need of vaccination
	2. Screen for contraindications and precautions (Appendix O: Vaccinations)
	3. Provide all patients (parent/legal representative) with a copy of the most current Federal Vaccine Information Statement (VIS).  Document the publication date of the VIS and the date it was given to the patient (parent/legal representative).  If av...
	4. Administer vaccine
	5. Documentation shall include the date of immunization, immunizations administered, dose, injection site, lot number, manufacturer, VIS date, and the identification of the provider administering the vaccine.  If the vaccine was not administered, reco...
	6. Patients shall be monitored for any adverse reactions for fifteen (15) minutes after vaccine administration.  If the patient has a history of allergies that is not severe enough to be a contraindication for the vaccine, observe the patient for thir...
	EMT STOP
	Paramedic STOP
	Key Points / Considerations
	 Patient records shall be reported to the New York State Immunization Information System (NYSIIS) database within 24 hours
	 Adverse events occurring after administration of any vaccine should be reported to the Vaccine Adverse Event Reporting System (VAERS) online at https://vaers.hhs.gov. Additional information about VAERS is available by telephone at 800-822-7967

	General Trauma Care (Adult and Pediatric)
	CFR and All Provider Levels
	8. Treat extremity injuries
	CFR STOP
	EMT STOP
	Paramedic STOP
	Key Points / Considerations

	Traumatic Cardiac Arrest (Adult and Pediatric)
	CFR and All Provider Levels
	CFR STOP
	7. Request ALS assistance
	8. Continue CPR and AED analysis with minimal interruption of chest compressions
	9. Transport
	EMT STOP
	10. Continue CPR and defibrillation cycles with minimal interruption of chest compressions
	11. If an AED is in place, transition from the AED to an ALS monitor after AED analysis and begin cardiac monitoring.  Defibrillate with the following energy settings using appropriately-sized AED/monitor pads:
	 ADULT: Maximum joule setting possible
	 PEDIATRIC:
	 Initial defibrillation: 2 joules/kg
	 Second defibrillation as needed: 4 joules/kg
	 Subsequent defibrillations as needed: 10 joules/kg
	12. If the cause of the cardiac arrest is suspected to be secondary to a medical condition that is non-traumatic, treat accordingly as a non-traumatic cardiac arrest
	13. Perform needle decompression for a suspected tension pneumothorax (Appendix M: Needle Decompression of Tension Pneumothorax) as needed
	14. Perform advanced airway management after second rhythm analysis
	15. Obtain intravascular access via either large bore IV or intraosseous site.  Consider intraosseous access for pediatric patients if needed
	16. Administer crystalloid fluid 20 ml/kg IV (maximum 2 L)
	Paramedic STOP
	Key Points / Considerations
	 Do not interrupt compressions for placement of an advanced airway
	 Traumatic arrests should be transported as soon as possible
	 AED should be placed as soon as possible without interrupting compressions
	 Artifact from vibrations in a moving ambulance may compromise the effectiveness of an AED
	 Maximum joule setting may vary depending on the defibrillator used
	 As per AHA, the benefit of double sequential defibrillation for refractory shockable rhythms has not been established
	 If the cardiac monitor is unable to deliver the desired weight-based joule setting, use the closest setting without exceeding the desired setting

	Amputation (Adult and Pediatric)
	CFR and All Provider Levels
	CFR STOP
	EMT STOP
	Paramedic STOP
	Key Points / Considerations

	Avulsed Tooth (Adult and Pediatric)
	CRITERIA
	CFR and All Provider Levels
	CFR STOP
	8. Transport
	EMT STOP
	Paramedic STOP
	Key Points / Considerations

	Bleeding / Hemorrhage Control (Adult and Pediatric)
	CFR and All Provider Levels
	CFR STOP
	EMT STOP
	Paramedic STOP
	Key Points / Considerations

	Burns (Adult and Pediatric)
	CFR and All Provider Levels
	CFR STOP
	EMT STOP
	13. Perform advanced airway management for any evidence of burns to the upper airway or if upper airway compromise is anticipated
	14. Begin cardiac monitoring
	15. Obtain intravascular access
	16. For partial and full thickness burns (2nd degree burns or higher) > 20% TBSA, administer crystalloid fluids 20 ml/kg IV (maximum 1 L)
	17. Assess and treat for chemical eye injuries/burns as needed
	Paramedic STOP
	18. For a delay in transport, administer crystalloid fluids 20 ml/kg IV (maximum 1 L)
	Key Points / Considerations
	 Assure scene safety and patient decontamination for chemical burns/HAZMAT exposure
	 For liquid chemical burns: flush with copious amounts of water or saline, ideally for a minimum of 20 minutes
	 For dry powder burns: brush powder off before flushing
	 Use caution to avoid the spread of the contaminant to unaffected areas (especially from one eye to the other)
	 If hazardous material involvement is suspected, notify the destination hospital to allow for appropriate decontamination
	 Consider other injuries, including cardiac dysrhythmias
	 Oxygen saturation readings may be falsely elevated in suspected smoke inhalation
	 When considering the total area of a burn, DO NOT include superficial (1st degree) burns
	 For burns > 10%, use only dry sterile dressings or sterile non-adherent dressings, if available, once the burning process has stopped
	 Most burn patients do not need aggressive pre-hospital fluid resuscitation
	 Hypothermia is a significant concern in burn patients

	Eye Injuries (Adult and Pediatric)
	CFR and All Provider Levels
	CFR STOP
	EMT STOP
	10. For chemical eye injuries, administer one of the following medications to assist with irrigation as needed:
	 OPTION A: Proparacaine 0.5% 1-2 gtts topically in affected eye(s).  Repeat as needed
	 OPTION B: Tetracaine 0.5% 1-2 gtts topically in affected eye(s).  Repeat as needed
	Paramedic STOP
	Key Points / Considerations

	Bone and Joint Injuries (Adult and Pediatric)
	CFR and All Provider Levels
	CFR STOP
	EMT STOP
	Paramedic STOP
	Key Points / Considerations
	 Splinting should not delay transport of the critical or unstable patient
	 Depending on the traction splint device used, evaluate for any suspected injuries to the pelvis, knee, lower leg, or ankle on the same side of the injury prior to use
	 Do not attempt to reduce intra-articular or superior patella dislocations

	Head, Neck, and Spine Injuries (Adult and Pediatric)
	CFR and All Provider Levels
	CFR STOP
	EMT STOP
	9. Perform advanced airway management as needed
	10. Begin cardiac monitoring
	11. Obtain intravascular access
	Paramedic STOP
	Key Points / Considerations
	 Do not use a nasopharyngeal airway in patients with facial burns or other facial injury
	 Do not hyperventilate patients when assisting ventilations

	Carbon Monoxide Poisoning (Adult and Pediatric)
	CFR and All Provider Levels
	1. Ensure that the scene is safe to enter
	2. Remove the patient from the contaminated environment
	3. ABCs and vital signs
	4. Airway management
	5. Administer oxygen via non-rebreather
	6. Assess for shock and treat as needed
	CFR STOP
	EMT STOP
	12. Perform advanced airway management as needed
	13. Begin cardiac monitoring
	14. Obtain intravascular access
	Paramedic STOP
	Key Points / Considerations
	 Transport patients with criteria as determined by the General Operating Procedures to the closest appropriate Hyperbaric Center
	 Cyanide poisoning should be considered for patients who have been exposed to smoke from a burning substance in an enclosed space
	 Patients shall be transported with continuous high concentration oxygen even if signs and symptoms of carbon monoxide poisoning resolve
	 Oxygen saturation (SpO2) obtained from pulse oximetry monitoring is not accurate and may be falsely elevated in a patient with carbon monoxide poisoning

	Smoke Inhalation (Adult and Pediatric)
	CFR and All Provider Levels
	1. ABCs and vital signs
	2. Airway management
	3. Administer oxygen via non-rebreather
	4. Assess for shock and treat as needed
	5. Treat any burns as needed
	CFR STOP
	EMT STOP
	12. Perform advanced airway management as needed
	13. Begin cardiac monitoring
	14. Obtain intravascular access
	15. Treat for cyanide poisoning as needed for patients with ANY of the following conditions:
	 Cardiac arrest
	 Respiratory arrest
	 Altered mental status
	 Seizures
	 Hypotension not attributable to obvious causes
	Paramedic STOP
	Key Points / Considerations
	 Cyanide poisoning should be considered for patients who have been exposed to smoke from a burning substance in an enclosed space
	 Patients shall be transported with continuous high concentration oxygen even if signs and symptoms of carbon monoxide poisoning resolve

	Cyanide Poisoning (Adult and Pediatric)
	CRITERIA
	CFR and All Provider Levels
	1. ABCs and vital signs
	2. Airway management
	3. Administer oxygen via non-rebreather
	4. Assess for shock and treat as needed
	5. Assess and treat for burns as needed
	CFR STOP
	6. Request ALS assistance
	7. Transport
	EMT STOP
	8. Perform advanced airway management as needed
	9. Begin cardiac monitoring
	10. Obtain at least two sites of intravascular access
	11. Administer Hydroxocobalamin and Sodium Thiosulfate for patients with ANY of the following conditions:
	 Cardiac arrest
	 Respiratory arrest
	 Altered mental status
	 Seizures
	 Hypotension not attributable to obvious causes
	Obtain three blood samples using the tubes provided in the Cyanide Toxicity Kit PRIOR to the administration of Hydroxocobalamin as soon as possible
	11.1   Administer Hydroxocobalamin as follows:
	 ADULT: Hydroxocobalamin 5 g IV over 15 minutes.  Repeat if patient has persistent symptoms
	 PEDIATRIC: Hydroxocobalamin 75 mg/kg IV (3 ml/kg of prepared solution) (maximum 5 g) over 15 minutes.  Repeat if patient has persistent symptoms
	11.2   Administer Sodium Thiosulfate as follows:
	 ADULT: Sodium Thiosulfate 12.5 g IV (150 ml of prepared solution) over 10 minutes
	 PEDIATRIC: Sodium Thiosulfate 250 mg/kg IV (3 ml/kg of prepared solution) (maximum 12.5 g) over 10 minutes
	Paramedic STOP
	Key Points / Considerations

	Weapons of Mass Destruction: Nerve Agent Exposure (Adult and Pediatric)
	CRITERIA
	CFR and All Provider Levels
	1. Assign triage tags according to the patient’s signs and symptoms and administer the nerve agent antidote kit (NAAK) auto-injector IM and/or Atropine 0.5 mg auto-injector IM according to symptom severity and weight as follows:
	 If multiple doses of NAAK are required, administer each unit in rapid succession
	 NAAK refers to either the dual-injector set [Mark-1 (one atropine auto-injector and one pralidoxime auto-injector)] or a single injector containing both medications [DuoDote® (Atropine and Pralidoxime)]
	 NAAK auto-injectors contain Atropine 2 mg and Pralidoxime 600 mg
	2. Treat patients according to tag color as follows:
	 Red and Yellow tag patients: do not delay treatment for decontamination
	 Green tag patients: decontaminate and observe closely
	3. Monitor the patient every 5 minutes
	4. For patients with persistent symptoms of excessive secretions or respiratory distress after initial management, administer Atropine auto-injector IM according to weight as follows.  Repeat Atropine auto-injector IM every 5 minutes as needed
	CFR STOP
	5. Transport
	EMT STOP
	6. For patients who are actively seizing, administer one of the following:
	Paramedic STOP
	FDNY OMA Response Physician Medical Control Options
	7. Administer additional dosing of any standing order medication
	Key Points / Considerations
	 Symptoms for nerve agent exposure are described using the acronym SLUDGEM:
	 Salivation
	 Lacrimation
	 Urination
	 Defecation/diarrhea
	 Gastrointestinal upset
	 Emesis
	 Miosis/muscle twitching
	 Any discretionary orders or medical control options MUST be approved by the FDNY OMA Response Physician
	 The goal of treatment for patients is the drying of secretions and resolution of other symptoms
	 Diazepam is the medication of choice when treating a patient with seizures secondary to nerve agent exposure
	 Do not administer more than 3 NAAK units to any patient
	 Asymptomatic patients do not require treatment
	 Record the number and/or amount of Atropine, NAAK, and benzodiazepines administered on the patient’s triage tag
	 Victims whose skin or clothing is contaminated with liquid nerve agent can contaminate rescuers by direct contact or through off-gassing vapor
	 Victims who have ingested nerve agents may off-gas dangerous levels of vapor, including from vomit if ingested, even after skin decontamination
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